
2

RYOBI 18 VOLT, 4 in. WET/DRY TILE SAW – MODEL NUMBER P580

42
43

44

31

47 48

49 50
51

52

45

46

53

5450

55

56

14

2

3

5

6
7

15

4
9

23

13

12

10

11

8

29

30
22

36

38

35

37

4039 41

21 20

19

18

17

16

34

16

33

32

16

28

27

25

26

24

14



3

RYOBI 18 VOLT, 4 in. WET/DRY TILE SAW – MODEL NUMBER P580

The model number will be found on a label attached to the motor housing. Always mention the model number in all correspondence regarding your 
18 VOLT, 4 in. WET/DRY TILE SAW or when ordering parts.  

PARTS LIST
	 KEY	 PART		
	 NO.	 NUMBER	 DESCRIPTION	 QTY	

	 KEY	 PART		
	 NO.	 NUMBER	 DESCRIPTION	 QTY	

	 1	 660144006		  Screw (M4 x 16 mm)  .................................... 1
	 2	 610121008		  Outer Wheel Washer...................................... 1
	 3	 672334001		  Outer Wheel Washer...................................... 1
	 4	 660212049		  Screw (M4 x 12 mm)...................................... 4
	 5	 520299001		  Water Adjust Button....................................... 1
	 6	 940114178	 	 Logo Label..................................................... 1
	 7	 641547001		  Upper Guard Cover....................................... 1
	 8	 690736004		  C-Ring (OD 9.0 x ID 6.5 x 1.0)....................... 1
	 9	 303475001		  Water Control Valve Assembly....................... 1
	 10	 520332001		  Bottle Release Button.................................... 1
	 11	 303474001	 	 Bottle Cover Assembly.................................. 1
	 12	 520169001		  Water Bottle................................................... 1
	 13	 303518001		  Vent Cap Assembly........................................ 1
	 14	 303400001		  Bottle Assembly (Inc. Key Nos. 11-13).......... 1
	 15	 680049002		  Spring (OD 10 x ID 8.2 x 30).......................... 1
	 16	 660024044		  Screw (M4 x 16 mm).................................... 14
	 17	 641546001		  Upper Guard Support.................................... 1
	 18	 560804001		  Rubber Seal................................................... 1
	 19	 940221105		  Danger Label................................................. 1
	 20	 940221106		  Warning Label (French / Spanish).................. 1
	 21	 560219006		  Hex Key Stopper........................................... 1
	 22	 200074009		  Housing Assembly......................................... 1
	 23	 220116001		  Gear Box Assembly....................................... 1
 	 24	 660208049		  Screw (M4 x 22 mm)...................................... 4
	 25	 660215010		  Screw (M4 x 20 mm)...................................... 2
	 26	 670030004		  Spring Washer .............................................. 2
	 27	 230163006		  Motor and Pinion Assembly........................... 1
	 28	 672552001		  Spring............................................................ 1
	 29	 515948001		  Lock Off Button............................................. 1
	 30	 940976588		  Data Label...................................................... 1
	 31	 270017249		  Switch Assembly........................................... 1

	 32	 940114179		  Logo Label..................................................... 1
	 33	 515949001		  End Cap......................................................... 1
	 34	 940701011		  Remove Battery Label................................... 1
	 35	 520082001		  Vent Baffle...................................................... 1
	 36	 660024045		  Screw (M4 x 13.5 mm)................................... 1
	 37	 515950001		  Spindle Lock Button...................................... 1
	 38	 670056001		  Spindle Lock Spring...................................... 1
	 39	 632136001		  Spindle Lock Retainer Plate.......................... 1
	 40	 901604001		  Fiber Seal (1.5 mm)........................................ 1
	 41	 560805001		  Rubber Seal................................................... 1
	 42	 301124002		  Edge Guide Knob.......................................... 1
	 43	 680027001		  Washer........................................................... 1
	 44	 681230001		  Spring............................................................ 1
	 45	 660212053		  Screw (M4 x 16 mm)...................................... 1
	 46	 680022003		  Hex Nut (M4 x 3.2 mm).................................. 1
	 47	 661097001		  Screw (M6 x 52 mm)...................................... 1
	 48	 670494002		  Lock Nut (M6)................................................ 1
	 49	 301124003		  Bevel Adjustment Knob................................. 1
	 50	 691992001		  Washer........................................................... 2
	 51	 660142008		  Screw (M6 x 12 mm)...................................... 1
	 52	 633167001		  Base............................................................... 1
	 53	 661067002		  Screw (M6 x 22 mm)...................................... 1
	 54	 301124004		  Depth Adjustment Knob................................ 1
	 55	 6800201		  Hex Key (5 mm)............................................. 1
	 56	 681387002		  Wheel (4 in. x 5/8 in. x 2t).............................. 1

		 Not Shown:
		  140151001	 Charger............................................................. 1
			  130429017	 Battery Pack..................................................... 1
			  987000617	 Operator’s Manual (961067190)
	 		 3-7-11
			  (Rev:03)




